



分析測試報告

ANALYSIS/TESTING REPORT

委託單位：	PROWANG PLASTIC CO., LTD.
Applicant	
地址：	No.55, Fengtian Rd., Dapi Shiang, Yunlin County 63147, Taiwan (R.O.C.)
Address	
樣品名稱：	EVA
Test Item(s)	
測試名稱：	
Test(s)	

財團法人
工業技術
研究院

- 1.本報告含本封面共 2 頁，分離使用無效。
This report includes 2 pages (including this page), being invalid if separated.
- 2.本報告需加蓋本單位檢驗章及簽名始生效。
The report is valid after signing and affixing the inspection seal of this institute.
- 3.本報告僅對檢送樣品負責。
The report refers only to the specimen(s) submitted to testing.
- 4.本報告內容以任何方式塗改、翻製、複印部份或全部無效。
This report will be invalid if obliterated modified, duplicated on photocopy in any part or in whole.
- 5.本報告僅供委託者參考，不作任何證明或推銷廣告之用。
The content of this report is for reference only, but not for advertising or other commercial purpose.
- 6.樣品保存自簽發日起 30 天。
The tested specimen(s) will be preserved thirty days from the date issued.

工服編號： D9633060
Application No. _____

申請人： CHARLES WANG
Applicant _____

登錄編號：
Registration No. _____

核准簽名：
Approved by _____
Jin-Jan

委託日期： SEP.11.2007
Date Received _____

授權簽發：
Authorized by _____

新竹市 300-11 光復路 2 段 321 號 電話：03-5721321

321 Kuang Fu Road, Section 2, Hsinchu, Taiwan 300-11, R.O.C.

